V5 110-212

1. ENGINE (Engine and Carburators) POS. |QTY | CODE NAME
A - Assembly A 1 3830 75110, Semi-Auto N1234, 428x15T, E!ectnc Start
A 1 3631 FH110, Manual N1234, 428x15T, Kick Start
1 A 1 3632 FH125 Engine, Manual N1234, 428x15T, Electric Start
I A 1 3979 FH125 Engine, Manual N1234, 428x15T, Kick Start
A 1 3192 YX 125 Engine, Manual, N1234, 428x15T, Kick Start
A 1 3594 YX 140 Engine, Manual, N1234, 428x15T, Kick Start
A 1 3899 YX140 Engine, Manual, N1234, Electric Start
A 1 3602 DT 190 Engine,Manual, N12345, 428x15T
A 1 3998 Z8212 Engine, Manual, N12345, Electric Start
1-2 1 3953 Manifold XS-52-BT03, ID 25mm
43837 1 3922 Gear Lever 12mm
43837 1 3958 Gear Lever ZS110
2 1 7171 Spark Plug NGK C7HSA 50-140cc
2 1 3997 Spark Plug 190cc NGK ER9EH (resistance type)
1 Starter Motor
1 7183 Sprocket 428-15T 17mm
1B. STATOR GUARD (Engine and Carburators) POS. (QTY | CODE NAME
A - Assembly A 1 3962 Stator Guard Complete Assembly
6 2 Spacer L16 OD10
1 7 2 Spring Washer
8 2 Washer
5 9 1 M6x90 Hex Socket Bolt S5
| " 1 M6x10 Hex Socket Bolt S5
® 11-1 1 M6x25 Hex Socket Bolt S5
L 6 12 1 3518 YX Flywheel Cover
'? S 12 1 3626 Fenghong Flywheel Cover
°-8 13 | 1 | 3962a Stator Guard
|—9 14 1 3561 Sprocket Cover
4
2. KICK START (Engine and Carburators) POS. (QTY | CODE NAME
A _ Assembly A 1 3935 Kick Start Lelzver Complete Assembly 14mm
13 1 Kick Start Lever 14mm
1
I A Kick Start Lever Complete Assembly 16mm
13 1 3562 Kick Start Lever 16mm
3. MUFFLER (Air Filter and Exhaust) POS. |QTY | CODE NAME
A - Assembly A Pipe Bomb Muffler Complete Assembly
6 1 3354 Muffler DW200
3 1 3925 Exhaust Header Pipe, OD 28/32mm,
1 1 3 1 3988 Exhaust Header Pipe, OD 28/45/35mm, Stainless
2 1 Kit-7723 Header Pipe Seal

Jmos@
Lok




4. CARBURETOR (Engine and Carburators) POS. (QTY | CODE NAME
A - Assembly 2 1 7728 Jingke PZ-19 Carburetor
I 1 2 1 3911 Molkt VM-22 Carburetor
2 1 3109 Mikuni VM-22 Carburetor
2 1 3605 Keihin PE-28 Carburetor
1-4 Kit-7723 M6 Bolts
1-5 Kit-7723 Carb Gasket
1-4 1516 2 31
5. AIR BOX (Air Filter and Exhaust) POS. (QTY | CODE NAME
A - ASSGmny A 1 3980 Airbox Complete Assembly 200 x 38mm
[ 1 A 1 3972 Airbox Complete Assembly 150 x 45mm
3-2 1 3939 Foam Air Filter
31 1 3851 Cage
6. FRAME (Frame) POS. (QTY | CODE NAME
A - Assembly 1 1 3908 Frame Tri Bar Stealth
6B. MIDDLE SUBFRAME (Frame) POS. (QTY | CODE NAME
A - Assembly A 1 3913 Subframe Complete Assembly
18 1 3913-B Subframe w/ Battery Box

! 18\” ”




6C. REAR SUBFRAME (Frame) POS. (QTY | CODE NAME
A - Assembly A 1 3568 Rear Subframe Complete Assembly
16 1 Rear Subframe
1 1 3974 Grab Handle - under CRF110 fender
6E. FRAME ASSEMBLY PARTS (Frame) POS. |QTY | CODE NAME
A _ Assembly A 1 3919 Frame Parts Complete Assembly
1 1 Coil Mounting Bracket
L 9 2 M6x16 Button Hex Socket Bolt
5 10 2 M6 Nylock Flange Nut
AT 2 1 Fuel Tank Mounting Bracket
gt .I:h = 2-2 1 Right Side Plastic Mounting Rubber
a1l F v ' 8 3 1 Shroud Mounting Bracket Left
1 i \Ly 7 6 /\ 4 1 Shroud Mounting Bracket Right
~_ 16 /\ i T 7 2 Rear Frame End Plastic Cover ID16
4 @ © \/? 16 4 M8x40 Hex. Socket Bolt (Under Engine Mount Bolts)
15 11 5 4 H13.5 0D20 ID8.2 Engine Bottom Spacer
P 13 . e \\4 6 2 H16 OD20 ID9.2 Engine Side Spacer
2 HTCT q | iy 12 1 M8x105 12.9 Grade Engine Mount Bottom Hex. Socket
S ] . Bolt
\ 9 5 \ "\“/_fs\f 14 1 M8x150 12.9 Grade Engine Mount Top Hex. Socket Bolt
| 1
' 14
L = 8
6F. FOOTPEG MOUNT ASSEMBLY (Frame) POS. (QTY | CODE NAME
A - Assembly A 1 3920 Foot Peg Mount Complete Assembly - Steel
L | A 1 3965 Foot Peg Mount Complete Assembly - Race
7
iy il
9
7. FOOTPEG (Frame) POS. |QTY | CODE NAME
A - Assembly A 1 3933 Footpeg Complete Assembly
L
7 1\0 '
\
Tl
NG | L
o 12
1" '
6F. BASH PLATE (Frame) POS. (QTY | CODE NAME




A - Assembly A 1 3921-A Bash Plate Complete Assembly Kick Start
1 1 Bash Plate
I L | 1" 1 3921-B Bash Plate Complete Assembly Electric Start
5 1|0
2
6G. BRAKE PEDAL (Engines and Carburators) POS. (QTY | CODE NAME
A _ Assembly A 1 3924 Brake Pedal Complete Assembly
12 1 Rear Brake Pedal
1
| A 1 3999 Brake Pedal Complete Assembly - Race
12 1 Rear Brake Pedal - Race
10 Kit-7723 Spring - Brake Pedal
6H. STAND (Frame) POS. (QTY | CODE NAME
A _ Assembly A 1 3954 Side Stand Complete Assembly
13 1 3954 Side Stand_L260mm
‘ l
& —15 A :
13 1 3956 Side Stand Complete Assembly
14— 0 Side Stand L320mm
1 6_ A 1
13 1 3960 Side Stand Complete Assembly
——13 3960 Side Stand L360mm
15 Kit-7723 Side Stand Bolt
16 Kit-7723 Sping
8. CHAIN ROLLER ASSEMBLY (Frame) POS. (QTY | CODE NAME
A _ Assembly A 1 3566 Chain IRoIIer Complete Assembly
6 1 Chain Roller L34 1D22 OD36
1
1
2 3 2 45
o) LA
Y
@ﬂm\ D)oo
9. SWINGARM (Suspension and Swingarm) POS. |QTY | CODE NAME
A - Assembly A S:wmg-arm Assembly
2 1 3841 Swing Arm Assembly | V5
1
| A Swing-arm Assembly
2 1 3990 Swing-arm - CNC Race
A Swing-arm Assembly
2 1 3994 Swing-arm - A Frame Swingarm - Race




3 1 3570 Chain Slider
10A. SWINGARM ASSEMBLY (Suspension and Swingarm) POS. (QTY | CODE NAME
A _ Assembly A 1 3923 Swingarm Assembly Parts
1 2 T Bush F12xF20xF26xL32.5mm
| L | 2 4 Seal 32x20x5
3 1 Spacer F12xF14xL114mm
4 1 M12x220 Swingarm Axel Hex Socket 12.9 Grade
4-1 1 M12 Thread 1.5 Hex Nut
5 2 HK2020 Bear HK2020 20x26x20
10B. LINKAGE (Suspension and Swingarm) POS. |QTY | CODE NAME
A _ Assembly A 1 3912 Linkage C(_)mplete Assembly - Standard
1 1 3912-A Triangle Inner Linkage
10 1 3912-B U Outer Linkage
A 1 3952 Linkage Complete Assembly - CNC
1 1 3846 Triangle Inner Linkage - CNC
10 1 3952-B U Outer Linkage - CNC
Linkage Rebuild Kit
1 3894 Linkage Rebuild Kit: 2,3,4,5,6,7,8,9,11,13,14
Bolts
5 M12 x 70mm
8 M10
1 M12 x 95mm
13 M12 x 110mm
Spacers
3 ID120D 20 L 32
9 ID120D 20 L 54
14 ID120D20L 77
Other
2 5 Bearing HK2020
4 6 Seal
6 2 Step Washer #12
7 1 Bearing GEG
12. CHAIN ADJUSTER (Wheels & Brakes) POS. |QTY | CODE NAME
A - Assembly A 1 3840 Chain Adjuster Complete Assembly
A 1 3948 Chain Adjuster Complete Assembly - CNC
1
[ 1
BIP
13. CHAIN GUIDE (Wheels & Brakes) POS. (QTY | CODE NAME
A _ Assembly A 1 3035 Chain Guide Clompltlate Assembly
9 1 Chain Guide
L
I 1



C R
\\ —-
(&
() L%/QQ
Q O 00/9-1
14. FORK ASSEMBLY (Suspension and Swingarm) POS. (QTY | CODE NAME
A - Assembly 1 1 3947 700 x 45 x 48 mm Front Adjustable Fork Set
1-1 1 3535 Fork Guard Assembly
L
I 1 1 3113 770 x 45 x 48 mm Front Unadjustable Fork Set
1-1 1 3535x Fork Guard Assembly
1 1 3870 700 x 45 x 48 mm Front Unadjustable Fork Set
1-1 1 3353 Fork Guard Assembly
1 1 3530 770 x 45 x 48 mm Front Adjustable Fork Set
1-1 1 3535x Fork Guard Assembly
1 1 3902 780 x 48 x 48 mm Fastace ALX02RC Fork Set
1-1 1 3904 Fork Guard Assembly
3 Kit-7723 Fork Guard Bolts
15. REAR SUSPENSION (Suspension and Swingarm) POS. (QTY | CODE NAME
A _ Assembly A Rear Suspension Complete Assembly
4 1 3937 330mm Rear Shock
| ' 1
3 - A Rear Suspension Complete Assembly
/4 / ]f 4 | 1 | 3862 350mm Rear Shock
YA \
7_5/” AT W = J A Rear Suspension Complete Assembly
QS' Al L RO A Y *-;%_f S 4 1 3618 DNM Fully Adjustable 330mm DHL Rear Shock
R SN
(Lj\ A Rear Suspension Complete Assembly
2 4 1 3610 DNM Fully Adjustable 350mm DHL Rear Shock
2 Kit-7723 Nut M10
3 Kit-7723 Lower Bolts M10
5 Kit-7723 Upper Bolt M10
16. HANDLE BAR (Handle Bar & Hand Controls) POS. (QTY | CODE NAME
A _ Assembly 2 1 3644 | MX Steeze Steel Handle Bar OD22 x L760mm H180mm
12 1 3349 Bar Pad Round
2 1 3022 MX Steeze Alloy Handle BarF28.5x L780mm H140mm
16 1 3069 Bar Pad Square
12 -
2
17. BAR / FORK CLAMPS (Steering) POS. (QTY | CODE NAME
A _ Assembly A 1 3940 Bar Clamp's Complete Assembly
1 2 3940A Bar Risers 7/8 - 22mm
1
1 A 1 3008 Bar Clamps Complete Assembly
8 1 2 3008B Bar Risers 1 1/8 - 28.5
3—_ A N\ o
4 ‘ 3 —=1)
6 \ l [ | ( =0 * 4 3666 Cap OD56, Nut S30, Taper Bearing 22/23.5
| =l o 11,12
_A3 5 .
|| ——— 2 =N \ 0 7 .
7 j:j@ \] Dmg 9 Kit-7723 Clamp Top Nut M20 S30




N ww L g
18. GRIP (Handle Bar & Hand Controls) POS. |QTY | CODE NAME
A - Assembly A 1 3071 Grip Complete Assembly | V5
3 1 Grip Half Waffle 22 / 26
L
[ '0‘,’:" |
19. THROTTLE (Handle Bar & Hand Controls) POS. (QTY | CODE NAME
A _ Assembly A 1 3003 Throttle Complete Assembly
3699 Throttle With Limiting Screw
| ' 1
11 10-1
20A. BRAKE LEVER (Handle Bar & Hand Controls) POS. (QTY | CODE NAME
A - Assembly A 1 3651 Brake lever Complete Assembly | V5
92 1 Brake Lever Forged
1
' % —14 1 | 3573 Clutch Lever & Perch | V5
13 Kit-7723 Nut - Brake Lever
14 Kit-7723 Bolt - Brake Lever
21A. THROTTLE CABLE (Handle Bar & Hand Controls) POS. (QTY | CODE NAME
A _ Assembly A Throttle Cable
6 1 3993 Throttle Cable 820+128
- 1 1
1 3677 Clutch Cable | Neutral Start] 910+70
1 3926 Clutch Cable | Any Gear | 980+85
22, FRONT BRAKE ASSEMBLY (Wheel and Brakes) POS. (QTY | CODE NAME
A _ Assembly A Front Brake Complete Assembly
1 1 3041 Front Brake Double Piston 6/51 L=End to End:1150
1 ; A Front Brake Complete Assembly - Racing
1 1 1 Front Brake Double Piston L=End to End:1120 CNC
3964 Mount




A Front Brake Complete Assembly
1 1 3650 Front Brake Single Piston 8/42 L=End to End:1080
A Front Brake Complete Assembly - TSK110
1 1 3977 Front Brake Double Piston 6/51 L=End to End:1080
2 1 3544 Front Brake Pad Double Piston
2 1 3944 Front Brake Pad Single Piston
2 1 3981 Front Brake Pad - Racing
4 2 | Kit-7723 NL Washer M6
5 2 | Kit-7723 Bolt M6
23. REAR BRAKE ASSEMBLY (Wheel and Brakes) POS. (QTY | CODE NAME
A Rear Brake Complete Assembly
A - Assembl
sse b y 7 1 3682 Rear Brake L520, Master Cylinder L185mm, Rod
L85mm, Mount i2i 40
4-1 1 3543 Rear Brake Pad
4 1 3971 Rear Brake w CNC Mount - Racing
4-1 1 3982 Rear Brake Pad - Racing
24A. FRONT WHEEL ASSEMBLY (Wheel and Brakes) POS. |QTY | CODE NAME
A _ Assembly A 14 Inch Front Wheel Ass.,embly
1 1 3936 Front Wheel 14-1.6, 7075, Stainless Spoke
1
A 14 Inch Front Wheel Assembly
1 1 3115 Front Wheel 14-1.6,
A 17 Inch Front Wheel Assembly
1 1 3871 Front Wheel 17-1.6, 7075, Stainless Spoke
25A. REAR WHEEL ASSEMBLY (Wheel and Brakes) POS. |QTY | CODE NAME
A - Assembly A 12 Inch Rear Wheel Assgmbly
1 1 3852 Rear Wheel 12 - 1.85, 7075, Stainless Spoke
| 1-3 1 3781 Rear Hub
5 7 A 12 Inch Rear Wheel Assembly
1 1 3905 Rear Wheel 12 - 1.85, Stainless Spoke
| 1-3 1 3781 Rear Hub
§ o A 14 Inch Rear Wheel Assembly
1 1 3009 Rear Wheel 14 - 1.85, 7075, Stainless Spoke
1-3 1 3781 Rear Hub
26. FRONT TYRE ASSEMBLY (Wheel and Brakes) POS. |QTY | CODE NAME
A - Assembly A Front Tyre Complete Assembly
2 1 3654 Front Tyre 70/100-14
0 L 1 2-1 1 Tube 14x1.6
2 1 3574 Front Tyre 70/100-17




27. REAR TYRE ASSEMBLY (Wheel and Brakes) POS. (QTY | CODE NAME
A - Assembly A Rear Tyre Complete Assembly
2 1 3189 Rear Tyre 80/100-12
| 2-1 1 Tube 12x1.85
2 1 3658 Rear Tyre 90/100-14
24B. FRONT DISC (Wheel and Brakes) POS. |QTY | CODE NAME
A _ Assembly A Front Disc Complete Assembly
3 1 3044 Disc OD220 xID 76 mm
| L 4 4 Disc Bolt M8x20 Button Hex Socket Step Bolt S6
3 1 7534 Round Disc OD220 xID 76 mm
4 4 | Kit-7723 Disc Bolt
25B. REAR DISC (Wheel and Brakes) POS. |QTY | CODE NAME
A - Assembly A Rear Disc Complete Assembly
3 1 3143 Disc OD190 x 76 mm
I I 4 4 Disc Bolt M8x20 Button Hex Socket Step Bolt S6
3 1 7065 Round Disc OD200 x 76 mm
amx()
28. FRONT AXLE ASSEMBLY (Wheel and Brakes) POS. (QTY | CODE NAME
A _ Assembly A 1 3656 Front Axle Complete Assembly 225x15mm
3093 Step Step Axel F15*225*F19.5
| L
29. REAR AXLE ASSEMBLY (Wheel and Brakes) POS. |QTY | CODE NAME
A - Assembly A 1 3917 Rear Axle Complete Assembly
12 1 3917a M20 OD20 L220 Rear Axel




13 3861a Wheel Spacer Disc Side
14 3861b Wheel Spacer Sprocket Side
15 Washer
13 14 16 Kit-7723 Nut M20 S30
// 15
0 / /1 6
/
&0
30. CHAIN (Wheels and Brakes) POS. (QTY | CODE NAME
A _ Assembly A 1 3916 Chain Assembly
8 1 Chain 428 HD - 116 Link
1
9 Kit-7723 428 Join Link
31. SPROCKET (Wheels and Brakes) POS. |QTY | CODE NAME
A - ASSGmny A 1 3838 Sprocket Complete Assembly
5 1 3838 428x43 T Sprocket (6 Bolt Type)
1
b A 1 3985 Sprocket Complete Assembly - Race
5 1 428x39 T Sprocket (6 Bolt Type) CNC
6 Kit-7723 Sproket Bolt
7 Kit-7723 Nut
32. CDI (Electrical Parts) POS. |QTY | CODE NAME
A - Assembly A 1 3839 CDI Complete Assembly
1 1 CDI Waterproof
' |
33. IGNITION COIL (Electrical Parts) POS. (QTY | CODE NAME
A - Assembly A 1 3255 Ignition Coil Complete Assembly
2 1 Coil Waterproof Fixed Wire L450mm
|
1
2
33A. BATTERY (Electrical Parts) POS. (QTY | CODE NAME
A - Assemblv A 1 3955 Battery Complete Assembly




Mmoo meITnay

1 6 1 Kit-7723 Battery Strap
7 1 Battery MG7ZS-C | YTZ7S | GTZ7S
33B. RECTIFIER (Electrical Parts) POS. |QTY | CODE NAME
A 1 3961 Rectifier Complete Assembly
A - Assembly 8 1 Rectifier
' 9 1 M6
1 1 M6 Hex Flange Nylock Nut
gl -
T o
33C. SOLENOID (Electrical Parts) POS. |QTY | CODE NAME
A - Assembly A 1 3970 Solenoid Complete Assembly
1 1 Solenoid
34. WIRING LOOM (Electrical Parts) POS. (QTY | CODE NAME
A _ Assembly A Wiring Loom Complete Assembly
6 1 3857 Wiring Loom Electric Start
L 7 2 Zip Tie
6 1 3055 Wiring Loom Kick Start
35. KILL SWITCH (Electrical Parts) POS. |QTY | CODE NAME




A - Assembly

3906

Kill Switch Waterproof Square Red Button

1 1 7905 Start Switch Waterproof Square Grey Button
i ' i
KNV &
36A. PLASTIC ASSEMBLY (Plastics & Fuel Tank) POS. |QTY | CODE NAME
A - Assembly A 1 3909 Plastic Complete Assembly
3 1 CRF110 Front Number Plate
4 1 3259 CRF110 Front Fender
! 7 1 3358 Stealth Front Shroud Right
8 1 Mouting Rubber L26x24 H8 ID7
12 1 CRF110 Right Side Number Panel
13 1 CRF110 Rear Fender
16 1 3860 Shock Guard
17 1 CRF110 Left Side Number Panel
18 1 CRF110 Left Side Front Panel
20 1 3357 Stealth Front Shroud Left + Right
21 1 3907 Rear Shock Guard Connector
22 3 3848 Stealth Plastics Color Change Kits
4&13| 2 3967 CRF110 Front & Rear Fender Kit - Black
7855 Stealth Plastics Color Change Kits Mini TSK50 TSB70
TSK70 TSC125
3848-NE | 3848-NEON | Plastic Kit NEON Front Fender & Shrouds|
ON V5
36B. SHOCK GUARD (Plastics & Fuel Tank) POS. |QTY | CODE NAME
A - Assembly A 1 3860 Shock Guard Complete Assembly
16 1 Shock Guard
L 2 2 M6x20 Hex Flange Bolt
I ' 6 4 8 Step Washer #8
7 2 M6 Hex Flange Nylock Nut
36C. PLASTIC ASSEMBLY PARTS (Plastics & Fuel Tank) POS. (QTY | CODE NAME
A _ Assembly A 1 3968 Plastic Parts Complete Assembly
1 2 M6x20 Hex Flange Bolt
: 2 1 M6x25 Hex Flange Bolt
2-1 1 Kit-7723 Number Plate Bracket
2-2 1 Spacer F8.5xF10xL16
3 6 M6x16 Hex Flange Bolt
4 3 M6x12 Hex Flange Bolt
5 1 [Kit-7723 Cable Hook
5-1 1 M5x10 Hex Socket Bolt
7 2 M6 Hex Flange Nylock Nut
8 14 8 Step Washer #8
37A. TANK ASSEMBLY (Plastics & Fuel Tank) POS. (QTY | CODE NAME
A _ Assembly A 1 3915 Tank Complete Assembly
1 1 Fuel Cap
\ 2 1 M8x25 Hex Flange Bolt S10
I I 3 2 | Kit-7723 Step Washer #13 L12 OD20 OD9 ID7
q ﬁ 3-1 1 Spacer L11 OD10 1D8.5
/;;‘f" T—9 T ﬁ —38 3-2 1 Flat Washer OD25 ID10




4 1 3915 Fuel Tank CRF110
8 2 M6x25 Hex Flange Bolt S10
9 1 M6x20 Button Head Hex Sock Bolt
3540 TSMID Tank | Pre 2020
FUEL CAP ASSEMBLY (Plastics & Fuel Tank) POS. |QTY | CODE NAME
A _ Assembly A 1 3052 Fuel Cap Complete Assembly
1 1 Fuel Cap
1 1-2 1 3914 Hose
l I 1-1 1 21402 Seal
37B. FUEL SWITCH ASSEMBLY (Plastics & Fuel Tank) POS. |QTY | CODE NAME
A - Assembly A 3051 Fuel Switch Complete Assembly
5 1 M6x20 Hex Socket Bolt
5-1 1 Sping Washer M6
[ 6 1 3051A Remote Fuel Switch
7 1 7099 Stone Fuel Filter
10 3 | Kit-7723 Spring F8.3xL95
22 6 | Kit-7723 Wide Clip
23 2 Hose L95
23-1 1 Hose L105
38. SEAT ASSEMBLY (Plastics & Fuel Tank) POS. |QTY | CODE NAME
A _ Assembly A 1 3847 Seat Complete Asseml_)ly
10 1 CRF110 Seat Grey Stripe
| L | 1 2 8 #8 Step Wahser
12 2 21401 M6x16mm Hex Flange Bolt
13 1 3056 CRF110 Seat Cover
3057 Seat BSE
\
11
39. GRAPHIC KIT STEALTH (Plastics & Fuel Tank) POS. |QTY | CODE NAME
A - Assembly A 1 3927-A Graphic Kit Assembly (TSX TSR Models)
A 1 3927-B Graphic Kit Assembly (TSB Models)
A 1 3927-C Graphic Kit Assembly (TSK Models)
1




40. STATOR (Engines and Carburators) POS. (QTY | CODE NAME
A 1 3855 Stator Fenghong 50 / 70 / 125 Electric Start
A - Assembly
F ‘ ! A 1 3679 Stator Fenghong 70 / 110 / 125 Kick Start
A 1 7353 Stator Zongshen 110 Electric Start
A 1 3590 Stator YX 125 / 140 Kick Start
A 1 3717 Stator Daytona 190
41. FORK SEAL (Suspension and Swingarm) POS. |QTY | CODE NAME
A - Assembly 182 2 3973 Fork seal 33*43*10.5 and dust seal 33*43*14
182 2 3586 Fork seal 33*46*10.8 and dust seal 33*46 *13
182 2 3969 Fork seal 37*50*11 and dust seal 37*50 *13
182 2 3858 Fork seal Fastace 3902 ALX02RC
42. KIT-7723 POS. |QTY | CODE NAME
1 1 7723 Small Parts Kit 110-212 V5
2 1 K"‘_71723 Header Pipe Seal F22*F30°L5
2 =) 13 : 14 | 2set K't‘_72723 Hex. Flange BoltM6*30 & Nylon Nut M6 - Carb
1-4 14 7 1-5 1 K't'_73723 Carb Bakelite & Paper Gasket i2i 48mm
. 1-5 [ ] 4 = 10 | 1 K't'1723 Spring F12*L62 - Brake Pedal
p— Kit-7723 . )
. 10 . 5a 15 1 5 Hex. Bolt M10*24 S17 - Side Stand
6a 16 | 1 |Kit7723 Sping F15*L110 - Side Stand
4a — 31 [ 1set K't‘_77723 Fork Guard assemble part kits | TSX,TSK
. 16 Kit-7723
2-1 2-Mar | 1 set 8 Fork Guard assemble part kits | TSB
3 (&)}—16a RS
— 2a 2 '_9 Nylon Nut M10 - Rear Shock
—2a ——9a Kit-7723
I Y 3a 1 10 Lower Hex. Flange Bolts M10*40 - Rear Shock
3a it * N
D_ 5 1 set Kit-7723 | Upper Hex. Flange Bolt M12*55 & Nylon M12 Nut - Rear
-11 Shock
l—>5 6 F 3b T
9 | 1 Kn_:;zs Clamp Top Nut M20 S30 With F8.2 Hole
f feo) it
._ 9 22 13 |1 set K“_ZZZS Hex. Bolt F8*M6*30 S10 ,Nylon Nut M6 - Brake Lever
10a 14 1 set Kit:ZZS Hex. Bolt F8*M6*22 S10 ,Nylon Nut M6 - Clutch Lever
4 |4set|Kit7723 NL Washer M6 ,NL Washer M8
each -15
5a |4POS|KILT723 | b omet Hex. flange Bolt M6*12,M6*16,M6*20,M6"25
each -16
4a 4 Klt::;% Disc Bolt M8x20 | Button Hex Socket Step Bolt S6
16a | 1 |KWET723 Slotted Nut M20 S30

-18




Kit-7723

9a 1 19 428 Join Link
6 6 | Kit7723 Sprocket Countersunk Head Bolt M8*30 & Nylon Nut M8
sets -20
7 | 1set [KY7722 | (Nylon Nut M6, M8 M12)",(Sef Lock Nut M6)"2
6a 1 Kit:;;ZS Battery Strap
1-Feb | 1 set K't:;gz“? Number Plate Bracket

5b |1 set Klt:;ZZS Cable Hook & Hex. Socket bolt M5*16

Kit-7723 | Step Washer #13 L12 OD20 OD9 ID7 & Tank Assemble
3b 1 set !

-25 Part Kits

10a | 3 K't:;gzs Spring F8.3xL95
22 | 1set K":;;” Wide Clip F8*5pcs, F10*1pcs
23 | 6 Knggzs Step Washer #8 L5 OD17 OD8 ID6

Kit-7723 | Footpeg Spring*1set Pin 12*8*L40 *2pcs,Cotter 2*L.38
24 1set .

-29 2pcs

25 | 4 |NTI2 Bash Plate Washer 820°L14.8
% | 2 K't:g% No.12 Step Washer
27 | 2 Kn:ggzs No.16 Step Washer
2 | 2 K":g;” Handel Bar Neon Cable Clip
20 | 1 [KWET723 Bolt Kit Plastic Box

34




